AVSPARE.COM
parts catalog

161-3748 WIPER GP-WINDOW -LOWER S/N BMM1-UP; BKW1-UP PART OF 178-5602 WIPER AR-WINDOW Type 1 AN ATTACHMENT 325C




OPERATOR STATION

WIPER GP-WINDOW
 
#SEBP31801050
 

161-3748: WIPER GP-WINDOW

161-3748 WIPER GP-WINDOW -LOWER
S/N BMM1-UP; BKW1-UP
PART OF 178-5602 WIPER AR-WINDOW
Type 1
AN ATTACHMENT
i01310729 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4I-5021 [1] BLADE AS-WIPER (275-MM)(LOWER)  
2. 167-7074 [1] BRACKET AS  
3. 167-7079 [1] MOTOR AS-WINDOW WIPER (LOWER)  
4. 6V-7357 M [3] BOLT (M6X1X25-MM)  
5. 9X-8256 [3] WASHER (6.6X12X2-MM THK)  
6. 8T-4134 M [3] NUT (M6X1-THD)  
7. 167-7062 [1] BUMPER AS  
8. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
9. 8T-4121 [8] WASHER-HARD (11X21X2.5-MM THK)  
10. 4I-5020 [1] ARM AS-WIPER (LOWER)  
11. 8T-4191 M [4] BOLT (M10X1.5X16-MM)  
12. 4I-1163 [1] BRACKET  
13. 3E-9871 M [2] BOLT AS  
14. 156-6647 Y [1] WINDOW GP-CAB (FRONT, LOWER)  
15. 129-6466 [1] SWITCH AS-ROLLER (POSITION SENSOR)  
  2H-3922 [1] LOCKWASHER  
  6V-8363 [2] SCREW (10-32X0.312-IN)  
  6V-8370 [1] NUT-HEX (3/4-32-THD)  
  8F-1434 [2] LOCKWASHER  
  9X-0199 [1] BOOT-SWITCH  
16. 156-6646 [1] BRACKET  
17. 9X-2044 M [2] SCREW-TRUSS HEAD (M6X1X16-MM)  
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31801051
 

161-3748: WIPER GP-WINDOW

161-3748 WIPER GP-WINDOW -LOWER
S/N BMM1-UP; BKW1-UP
PART OF 178-5602 WIPER AR-WINDOW
Type 2
AN ATTACHMENT
i02613214 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4I-5021 [1] BLADE AS-WIPER (275-MM)(LOWER)  
2. 167-7074 [1] BRACKET AS  
3. 293-1140 C [1] MOTOR AS-WINDOW WIPER (LOWER)  
4. 9X-8256 [3] WASHER (6.6X12X2-MM THK)  
5. 8T-4134 M [3] NUT (M6X1-THD)  
6. 167-7062 [1] BUMPER AS  
7. 8T-4136 M [4] BOLT (M10X1.5X25-MM)  
8. 8T-4121 [8] WASHER-HARD (11X21X2.5-MM THK)  
9. 4I-5020 [1] ARM AS-WIPER (LOWER)  
10. 8T-4191 M [4] BOLT (M10X1.5X16-MM)  
11. 4I-1163 [1] BRACKET  
12. 3E-9871 M [2] BOLT AS  
13. 156-6647 Y [1] WINDOW GP-CAB (FRONT, LOWER)  
14. 129-6466 [1] SWITCH AS-ROLLER (POSITION SENSOR)  
  2H-3922 [1] LOCKWASHER  
  6V-8363 [2] SCREW (10-32X0.312-IN)  
  6V-8370 [1] NUT-HEX (3/4-32-THD)  
  8F-1434 [2] LOCKWASHER  
  9X-0199 [1] BOOT-SWITCH  
15. 156-6646 [1] BRACKET  
16. 9X-2044 M [2] SCREW-TRUSS HEAD (M6X1X16-MM)  
  C   CHANGE FROM PREVIOUS TYPE
  M   METRIC PART
  Y   SEPARATE ILLUSTRATION
 
#SEBP31801052
 

171-7408: WIPER GP-WINDOW

171-7408 WIPER GP-WINDOW -UPPER
S/N BMM1-UP; BKW1-UP
PART OF 161-3743, 164-0494 CAB GP
AN ATTACHMENT
i01364902 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 7Y-7364 [1] GROMMET  
2. 155-7042 [1] RELAY AS (WIPER)  
3. 189-3424 [1] MOTOR AS-WINDOW WIPER (UPPER)  
  227-6809 [1] ROD  
  6V-8231 M [1] NUT (M10X1.25-THD)  
  7Y-3470 M [1] NUT (M20X1-THD)  
  7Y-3472 [1] CAP  
  124-3953 [1] WASHER (20.5X30X2-MM THK)  
4. 372-9334 [1] ARM GP-WINDOW WIPER (FRONT, UPPER)  
  185-8290 [1] SCREW AS (M3.5X0.6X9-MM)  
  161-3669 [1] GUIDE  
  161-3670 [1] BLADE AS-WIPER (600-MM)(UPPER)  
  372-9285 [1] ARM AS-WIPER (FRONT, UPPER)  
5. 161-3677 [1] HOLDER  
6. 163-6795 [3] STRAP-CABLE  
7. 176-1948 [1] NOZZLE AS  
8. 3E-9872 M [2] SCREW AS (M4X0.7X12-MM)  
9. 5C-2890 M [6] NUT (M6X1-THD)  
10. 9X-2044 M [3] SCREW-TRUSS HEAD (M6X1X16-MM)  
  M   METRIC PART
 
#SEBP31801053
 

150-8109: FILM GP

150-8109 FILM GP -CONTROL PATTERN, QUICK CHANGE
S/N BMM1-UP; BKW1-UP
PART OF 177-2834 VALVE AR-ALT PATTERN CONTROL
AN ATTACHMENT
i01300330 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 4I-2885 [1] CASE  
2. 7I-0455 [1] FILM-WARNING (CONTROL PATTERN CHANGE)(ENGLISH)  
    -OR-
  7I-0459 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(FRENCH)  
    -OR-
  7I-0461 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(SPANISH)  
    -OR-
  7I-0463 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(GERMAN)  
    -OR-
  7I-0465 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(ITALIAN)  
    -OR-
  7I-0467 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(PORTUGUESE)  
    -OR-
  7I-0471 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(DUTCH)  
3. 7I-0719 [1] PLATE-INSTRUCTION (CONTROL PATTERN CHANGE)  
4. 7I-1549 [1] FILM-WARNING (CONTROL PATTERN CHANGE)(ENGLISH)  
    -OR-
  7I-1550 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(FRENCH)  
    -OR-
  7I-1551 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(SPANISH)  
    -OR-
  7I-1552 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(GERMAN)  
    -OR-
  7I-1553 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(ITALIAN)  
    -OR-
  7I-1554 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(PORTUGUESE)  
    -OR-
  7I-1555 A [1] FILM-WARNING (CONTROL PATTERN CHANGE)(DUTCH)  
5. 7I-0456 [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(ENGLISH)  
    -OR-
  7I-0460 A [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(FRENCH)  
    -OR-
  7I-0462 A [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(SPANISH)  
    -OR-
  7I-0464 A [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(GERMAN)  
    -OR-
  7I-0466 A [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(ITALIAN)  
    -OR-
  7I-0468 A [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(PORTUGUESE)  
    -OR-
  7I-0472 A [1] FILM-INSTRUCTION (CONTROL PATTERN CHANGE)(DUTCH)  
  A   NOT PART OF THIS GROUP
 
#SEBP31801054
 

167-7263: FILM GP

167-7263 FILM GP -WORKTOOL CONTROL
S/N BMM1-UP; BKW1-UP
PART OF 179-5156 CONTROL AR-AUXILIARY
AN ATTACHMENT
i01313400 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 134-6110 [1] FILM-INSTRUCTION (OPERATOR CONTROLS)  
2. 118-6054 [1] FILM-NOTICE (HYDRAULIC HAMMER OPERATION)  
 
#SEBP31801055
 

167-7264: FILM GP

167-7264 FILM GP -HAMMER CONTROL
S/N BMM1-UP; BKW1-UP
PART OF 179-5224 CONTROL AR-AUXILIARY
AN ATTACHMENT
i01456847 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 186-1252 [1] FILM-INFORMATION (OPERATOR CONTROLS)  
2. 7I-1565 [1] FILM-NOTICE (HAMMER, READ OMM)(ENGLISH)  
    -OR-
  7I-1601 A [1] FILM-NOTICE (HAMMER, READ OMM)(FRENCH)  
    -OR-
  7I-1602 A [1] FILM-NOTICE (HAMMER, READ OMM)(SPANISH)  
    -OR-
  7I-1603 A [1] FILM-NOTICE (HAMMER, READ OMM)(GERMAN)  
    -OR-
  7I-1604 A [1] FILM-NOTICE (HAMMER, READ OMM)(ITALIAN)  
    -OR-
  7I-1605 A [1] FILM-NOTICE (HAMMER, READ OMM)(PORTUGUESE)  
    -OR-
  7I-1607 A [1] FILM-NOTICE (HAMMER, READ OMM)(DUTCH)  
    -OR-
  7I-1608 A [1] FILM-NOTICE (HAMMER, READ OMM)(GREEK)  
    -OR-
  7I-1609 A [1] FILM-NOTICE (HAMMER, READ OMM)(DANISH)  
  A   NOT PART OF THIS GROUP
 
#SEBP31801056
 

176-2707: FILM GP

176-2707 FILM GP -WORKTOOL CONTROL
S/N BMM1-UP; BKW1-UP
PART OF 179-5157, 179-5158 CONTROL AR-AUXILIARY
AN ATTACHMENT
i01462310 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 118-6054 [1] FILM-NOTICE (HYDRAULIC HAMMER OPERATION)  
2. 127-5251 [1] FILM-INSTRUCTION (OPERATOR CONTROL PEDALS)  
 
#SEBP31801057
 

176-2710: FILM GP

176-2710 FILM GP -HAMMER CONTROL
S/N BMM1-UP; BKW1-UP
PART OF 179-5161 CONTROL AR-AUXILIARY
AN ATTACHMENT
i01291119 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 176-2815 [1] FILM-INSTRUCTION (HAMMER CONTROL)  
2. 7I-1565 [1] FILM-NOTICE (HAMMER, READ OMM)  
    -OR-
  7I-1601 A [1] FILM-NOTICE (HAMMER, READ OMM)(FRENCH)  
    -OR-
  7I-1602 A [1] FILM-NOTICE (HAMMER, READ OMM)(SPANISH)  
    -OR-
  7I-1603 A [1] FILM-NOTICE (HAMMER, READ OMM)(GERMAN)  
    -OR-
  7I-1604 A [1] FILM-NOTICE (HAMMER, READ OMM)(ITALIAN)  
    -OR-
  7I-1605 A [1] FILM-NOTICE (HAMMER, READ OMM)(PORTUGUESE)  
    -OR-
  7I-1607 A [1] FILM-NOTICE (HAMMER, READ OMM)(DUTCH)  
    -OR-
  7I-1608 A [1] FILM-NOTICE (HAMMER, READ OMM)(GREEK)  
    -OR-
  7I-1609 A [1] FILM-NOTICE (HAMMER, READ OMM)(DANISH)  
  A   NOT PART OF THIS GROUP
 
#SEBP31801058
 

176-2711: FILM GP

176-2711 FILM GP -WORKTOOL CONTROL
S/N BMM1-UP; BKW1-UP
PART OF 179-5162 CONTROL AR-AUXILIARY
AN ATTACHMENT
i01313683 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 127-5252 [1] FILM-INSTRUCTION (OPERATOR CONTROL PEDALS)  
    (FOR MACHINES WITH THIRD (STRAIGHT) TRAVEL PEDAL)
    -OR-
  139-3068 [1] FILM-INSTRUCTION (OPERATOR CONTROL PEDALS)  
    (FOR MACHINES WITHOUT THIRD TRAVEL PEDAL)
 
#SEBP31801059
 

186-1178: FILM GP

186-1178 FILM GP
S/N BKW1-UP
AN ATTACHMENT
i01591942 SEBP3180
  For full view, you need register

Parts for your 325C EXCAVATOR:

CATERPILLAR SIS
Pos. Part No Qty Parts name Comments
1. 186-1164 [2] FILM  

Information:

OPERATOR STATION
WIPER GP-WINDOW
Service Magazine
Washer Pump Assemblies Must Be Primed Properly {7306}
2002/12/23

Caterpillar Parts SIS Catalog 325C :

Truck sale:

5,000 
Caterpillar 325C, Construction
- bucket
KELLY TRACTOR CO.
4,500 
Caterpillar 325C, Construction
- Quick Connectors
KELLY TRACTOR CO.
 
4,000 
Caterpillar WORK TOOLS (NON-SERIALIZED) 325C THUMB, Construction
- Quick Connectors
THOMPSON TRACTOR CO., INC.
 
CATERPILLAR 325C 2005
- TRACK EXCAVATORS
FINNING (CANADA)
16830 107 Avenue NW - Edmonton - Alber
Call 
2004 CAT 325C

WORKING MACHINES S.A. DE C.V.
San Juan De Los Lagos, Jalisco, Mexico
Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.